
Product sheet

Mechlift Pro 100



Mechlift Pro 100 
fits well in demanding 

environments where high 
reliability and performance is 
required, such as in assembly 
processes in the automotive 

industry.

Versatile moment absorbing
manipulator

Easy to integrate 
Mechlift Pro 100 is advantageously installed in a 
rail system. In its upper mounting, the lifter can be 
fixed or rotable. At the bottom, there are a number 
of tools adapters to choose from, with or without 
rotation. At the tool adapter, a pneumatic gripping 
tool with its control units is easily integrated. Even 
a simple mechanical tool provides a smooth and 
ergonomic handling.

In the outer profile are torque-absorbing wheels, 
which enables load outside the lifter’s vertical lift 
shaft.

Many pneumatic versions 
A variety of pneumatic configurations allow 
adaptation to widely differing handling situations. 
Mechlift Pro 100 is available in several standard 
versions: counterbalanced for 1 or 2 loads, or in a 
pilot control version for balancing of varying loads 
in combination with a throttle handle or a pneumatic 
load cell.

Standard vs. Automotive 
Pneumatics configurations are available in two 
variants.

The standard version is the natural solution for 
material handling and lifting technique within the 
general industry.

For more demanding applications, we offer a version 
Automotive equipped with additional security 
functionality.

Reliable and easy to service 
Mechlift Pro 100 fits well in demanding environments 
where high reliability and performance is required, 
such as in assembly processes in the automotive 
industry. 
The pillar unit consists of telescoping aluminium 
profiles that are anodized and thereby completely 
maintenance free, and other parts are easily 
accessible for maintenance and inspection.

Suitable for many applications 
Pneumatic Mechlift Pro 100 is a lifter that is suitable 
for many types of handling solutions. 

Typical application areas for pneumatic Mechlift Pro 
are handling of cable rolls, 
mat rolls, tanks, doors, windows, and various types 
of automotive parts such as vehicle doors, sunroofs, 
seats, windshields, 
hoods, etc.



Balanced 2-weight

Handling of one balanced load; with an external actuator the 

operator selects ”Load” or ”Without load”.

Balanced 3-weight 

Handling of two balanced loads; with external actuator the 

operator selects ”Load 1”, ”Load 2”, or ”Without load”.

Pilot control (various loads) 

A precise and smooth handling of various loads using a throttle 

handle or a load cell.

Slow speed function 

All pneumatic configurations can be equipped with a slow speed 

function for a controlled lowering motion. Functional conditions 

are configured by the customer, and depend on the specific 

application.

Automotive (AM) 

The load is switched by a bistable valve, ie. load alternation is 

done by impulse signals.

For other pneumatic configurations, contact Movomech.

Mechlift Pro 100



 
mliftpneu100_tekndata_overview2

P
H

B
H

12
7

c/c

L B

C

A

 
mliftpneu100_suspensions

Technical specification 
Mechlift Pro 100

Technical data

Lifting speed

Rotation2

Media3

Air consumption

Work pressure

Work temperature

Technical data

Max load

Max torque

Stroke SL

Length

Tare weight1

Noice level

Suspension height PH

Mechlift Pro 100

0-40 m/min

0-310° (360°)

Air, non-lubricated, 40 μm

18,7 ln /mSL (at 6 bar)

5,5-7 bar

5-40 °C (indoor use)

Mechlift Pro 100

100 kg

500 Nm

500-1500 mm

SL+740 mm

57-127 kg

<70 dB (A)

50-490 mm

1 Depends on configuration
2 360° by removal of rotation stops
3 To Mechlift Pro: 0,3 μm: FRL unit is included

1 + 2 + 3 + 4 + 5 + (6) + (7) + PH + BH + A/B/C : Mechlift Pro 100 specification



 kg

0,6

1,1

<10

<11

<12

<13

 c/c

-

-

800

1000

800

1000

 kg

26

29

53

58

53

58

Cross unit profile c/c 800 MP120 pneu
740973

c/
c

c/c-10

BH
+2

40

A A

Cross unit steel c/c 800 MP120 down pneu
740974

c/
c

c/c-10

BH
+2

40

A A

Cross unit steel c/c 800 MP120 up pneu
740975

c/c-10

c/
c

BH
+2

40

740973  /  740976

733833/35/37

740975  /  740978

740940-41  /  742402

740974  /  740977

740942-49  /  742403-06

Cross unit profile c/c 800 MP120 pneu
740973

c/
c

c/c-10

BH
+2

40

1      Pendulum 50 mm D=16,5 733835 1
Antal R/S BenämningDo BenämningDok BenämningDo BenämningDo Benämning Art.nr Posit

Pendulum 50 mm D=16,5
733835

A

15
5

70

10

40

12,5 (2x)

50

25

1  Aufhängung 
90-490 D=16,5

Suspension 
90-490 D=16,5

Pendulum 
90-490 D=16,5

Nedpendling 
90-490 D=16,5

Pendulum 90-490 D=16,5 740938 1

Antal R/S BenämningDo BenämningDok BenämningDo BenämningDo Benämning Art.nr Posit

Pendulum 90-210 D=16,5
740940

L

A

10 50

L-
20

30

40
12,5

20

Pendulum 4x PH=250-370 D=16,5 C/C=800
740942

ØA

12,5

L1

50

c/c L3

L2

 
mliftpneu100_suspensions

PH

PH

PH

PH

 Quantity

4

4

1

1

1

1

2. Suspensions

Ø (mm)

Fits trolley

* Cut to selected suspension height PH.

Height PH (mm)

50

90-130-170-210

250-290-330-370

250-290-330-370

410-450-490

410-450-490

Article

Suspension PH 50

Suspension PH 90-210*

Suspension 4x PH 250-370*

Suspension 4x PH 250-370*

Suspension 4x PH 410-490*

Suspension 4x PH 410-490*

Article

Profile cross unit c/c 800

Profile cross unit c/c 1000

Steel cross unit, up c/c 800

Steel cross unit, up c/c 1000

Steel cross unit, down c/c 800

Steel cross unit, down c/c 1000

1. Cross units

#    

740973

740976

740975

740978

740974

740977

#    

733833

742402

742403

742405

742404

742406

12,5

LHB

#    

733835

740940

740942

740943

740946

740947

16,5

AHB1.1/2

#    

733837

740941

740944

740945

740948

740949

20,5

AHB3



 kg

29

33

37

41

45

<45

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

P
H

L

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

SL

L=
SL

+7
40

A

A

Pillar unit Mechlift 100 SL=500-1500
740970

A

A

Pillar unit Mechlift 100 SL=500-1500
740970

Pillar units

Article

Pillar unit SL=500

Pillar unit SL=750

Pillar unit SL=1000

Pillar unit SL=1250

Pillar unit SL=1500

Pillar unit SL=500-1500

3. Pillar units

#    

744800

744801

744802

744803

744804

744805



 
mliftpneu100_tekndata

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

c/c c/c c/c

 
mliftpneu100_tekndata

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

c/c c/c c/c

 
mliftpneu100_tekndata

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

B
H

c/c c/c c/c

 
mliftpneu100_tekndata_cc

 
mliftpneu100_tekndata_cc

 
mliftpneu100_tekndata_cc

Position B

Position C

Position A

SL 500 750 1000 1250 1500

mm 398 - 505 398 - 755 398 - 1005 398 - 1255 398 - 1505

mm 490 - 532 490 - 639 490 - 787 490 - 895 490 - 1042

mm - 428 - 593 428 - 787 428 - 895 428 - 1042

mm 165 - 505 165 - 755 165 - 1005 165 - 1255 165 - 1505

mm 335 - 532 335 - 639 335 - 787 335 - 895 335 - 1042

mm 40 - 343 40 - 593 40 - 787 40 - 895 40 - 1042

mm 165 - 505 165 - 755 165 - 1005 165 - 1255 165 - 1505

mm 335 - 532 335 - 639 335 - 787 335 - 895 335 - 1042

mm 40 - 343 40 - 539 40 - 787 40 - 895 40 - 1042

Profile 
cross unit

Steel cross unit, bracket upwards Steel cross unit, bracket down-
wards

Build height BH

Profile unit

Steel unit, up

Steel unit, down

Profile unit

Steel unit, up

Steel unit, down

Profile unit

Steel unit, up

Steel unit, down

Cabinet below cross unit (position B)

Cabinet on top (position A)

Cabinet at bottom (position C)

* Position and build height BH unless otherwise specified when ordering.

  Note that the build height BH is indicated from the upper profile end to the top edge of the cross unit, regardless of version.



Copyright © 2014 Movomech AB #2022-05-04

#    

741330

741331

741332

741333

741334

741335

741336

741337

741338

741339

#    

731853

731854

#    

731500

742400

742401

#    

742131

742708

741843

 kg

4,3

4,4

5,6

5,7

5,3

5,6

6,6

6,8

2,7

4,0

 kg

2,2

2,2

 kg

2,5

7,3

10,5

 kg

<5,5

0,4

-

1 LagergehäuseLogement de 
roulements

Bearing 
housing

LagerhusBearing Housing D40g6/54,5x537320791

1 BefestigungÉquerreBracketFästeAngle Bracket L=97 w=54 h=50 t=57320812
2 Schraube 

MC6S M5x14
Vis MC6S 
M5x14

Screw MC6S 
M5x14

Skruv MC6S 
M5x14

MC6S M5x14 Hex socket head cap screw7336453

1 Mutter 
M12x1,25 
spezial

Écrou 
M12x1,25 
spécial

Nut M12x1,25 
special

Mutter 
M12x1,25 
special

Special Hexagon nut M12x1,257336474

1RPilotreglerRégulateur 
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV7313835

2 Schraube 
MP6SS 
M5x12 

Vis MP6SS 
M5x12 

Screw MP6SS 
M5x12 

Skruv MP6SS 
M5x12 

MP6SS M5x12 Stop screw with flat tip7321056

1 GummigriffPoignée 
guidon en 
caoutchouc

Rubber 
handlebar

Gummihandta
g

Handlebar rubber60902317

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Gas handle 180° pneumatic 0,34 MPa
731854

2

1

7

3A

6A

5

6B

3B

4

A-A

B-B
A

A

B B

1 Wellenlageran
ordnung

Unité de 
roulements

Shaft bearing 
assembly

LagringsenhetShaft bearing assembly7398571

1 Abdeckung, 
Teil 1/2

Couverture, 
pièce 1/2

Cover, part 1/2Kåpa, del 1/2Cover 4xD=8,5 part 17322532

1 Abdeckung, 
Teil 2/2

Couverture, 
pièce 2/2

Cover, part 2/2Kåpa, del 2/2Cover part 27322543

8 Schraube 
MC6S M6x8

Vis MC6S 
M6x8

Screw MC6S 
M6x8

Skruv MC6S 
M6x8

MC6S M6x8 Hex socket head cap screw7314864

1 DämpferAmortisseurDamperDämpareRubber damper 30/16-55 Shore L=657314925
2 Drehbegrenzer

 (2 Teile)
Limiteur de 
rotation (2 
pièces)

Rotation 
limiter (2 parts)

Rotationsbegr
änsare (2 
delar)

Rotation limiter (2 parts)7390736

4 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw7302807

1 SchutzkappeCapuchon de 
protection

Protection capSkyddslockProtection cap D=1847314938

1 Schraube 
M6S M16x75, 
halbe Gewinde

Vis M6S 
M16x75, 
moitié fil

Screw M6S 
M16x75, half 
thread

Skruv M6S 
M16x75, 
delgängad

M6S M16x75 Hex head screw, half thread7314889

4 Stehbolzen 
M8x25

Goujon M8x25Stud bolt 
M8x25

Pinnbult 
M8x25

Stud DIN 835 M8x2574174410

6 Sicherungsmut
ter M8

Écrou de 
blocage M8

Locking nut 
M8

Låsmutter M8M8 Hexagon nut with torque part73011711

1 Schraubenhalt
er MP80

Support de vis 
MP80

Screw support 
MP80

Skruvhållare 
MP80

Screw support MP8074174212

2 Schraubenplatt
e

Plaque de visScrew plateSkruvbleckScrew plate74174313

1 Schraube 
M6S 
M16x1,5x80, 
feingewinde

Vis M6S 
M16x1,5x80, 
filetage fin

Screw M6S 
M16x1,5x80, 
fine thread

Skruv M6S 
M16x1,5x80, 
fingängad

M16x1,5x80 Hexagon head screw DIN 93174174114

1 Schiebe BRB 
17x30x3

Rondelle BRB 
17x30x3

Washer BRB 
17x30x3

Bricka BRB 
17x30x3

BRB 17x30x3 washer73044115

2 Schraube 
M6S M8x100, 
halbe Gewinde

Vis M6S 
M8x100, 
moitié fil

Screw M6S 
M8x100, half 
thread

Skruv M6S 
M8x100, 
delgängad

M6S M8x100 Hex head screw,  half thread73132316

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Rotation unit MP80
742400

82

120

M8x1,25 (12x)

Ø100

75

17
6

190Ø

20

30°

31

7

6

4

8

10

5

13

16 16

12
15

14

9

2

11

A-A

B-B

A

A

B B

1 Wellenlageran
ordnung

Unité de 
roulements

Shaft bearing 
assembly

LagringsenhetShaft bearing assembly7398571

1 Abdeckung, 
Teil 1/2

Couverture, 
pièce 1/2

Cover, part 1/2Kåpa, del 1/2Cover 4xD=8,5 part 17322532

1 Abdeckung, 
Teil 2/2

Couverture, 
pièce 2/2

Cover, part 2/2Kåpa, del 2/2Cover part 27322543

8 Schraube 
MC6S M6x8

Vis MC6S 
M6x8

Screw MC6S 
M6x8

Skruv MC6S 
M6x8

MC6S M6x8 Hex socket head cap screw7314864

1 DämpferAmortisseurDamperDämpareRubber damper 30/16-55 Shore L=657314925
2 Drehbegrenzer

 (2 Teile)
Limiteur de 
rotation (2 
pièces)

Rotation 
limiter (2 parts)

Rotationsbegr
änsare (2 
delar)

Rotation limiter (2 parts)7390736

4 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw7302807

1 BremseinheitUnité de 
freinage

Brake unitBromsenhetBrake unit 4CB2007314948

1 Schraube 
M6S M16x75, 
halbe Gewinde

Vis M6S 
M16x75, 
moitié fil

Screw M6S 
M16x75, half 
thread

Skruv M6S 
M16x75, 
delgängad

M6S M16x75 Hex head screw, half thread7314889

4 Stehbolzen 
M8x25

Goujon M8x25Stud bolt 
M8x25

Pinnbult 
M8x25

Stud DIN 835 M8x2574174410

6 Sicherungsmut
ter M8

Écrou de 
blocage M8

Locking nut 
M8

Låsmutter M8M8 Hexagon nut with torque part73011711

1 Schraubenhalt
er MP80

Support de vis 
MP80

Screw support 
MP80

Skruvhållare 
MP80

Screw support MP8074174212

2 Schraubenplatt
e

Plaque de visScrew plateSkruvbleckScrew plate74174313

1 Schraube 
M6S 
M16x1,5x80, 
feingewinde

Vis M6S 
M16x1,5x80, 
filetage fin

Screw M6S 
M16x1,5x80, 
fine thread

Skruv M6S 
M16x1,5x80, 
fingängad

M16x1,5x80 Hexagon head screw DIN 93174174114

1 Schiebe BRB 
17x30x3

Rondelle BRB 
17x30x3

Washer BRB 
17x30x3

Bricka BRB 
17x30x3

BRB 17x30x3 washer73044115

2 Schraube 
M6S M8x100, 
halbe Gewinde

Vis M6S 
M8x100, 
moitié fil

Screw M6S 
M8x100, half 
thread

Skruv M6S 
M8x100, 
delgängad

M6S M8x100 Hex head screw,  half thread73132316

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Rotation unit MP80 with brake
742401

82

120

Ø100

M8x1,25 (12x)

75

17
6

190Ø

20

30°

9

14

15 12

11
13

16

4

8

1 3

2

10

5

7

6

11

A A

Bracket MP80 complete
731500

11
0

110

13
0

130

9 (4x)

M16x1,5

15

45

731500 742400

742708

742401

741843

731853  /  731854

A

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtProtection plate, Manual pressure release7418443

1SDrosselrücksc
hlagventil mit 
Handentlüftun
g

Régleur de 
débit avec 
d'echappemen
t

Speed control 
valve with 
pressure 
release

Strypbackventi
l med 
tryckavlastning

Speed control valve w.pressure release 1/8"-87418072

4 Schraube 
MC6S M4x8

Vis MC6S 
M4x8

Screw MC6S 
M4x8

Skruv MC6S 
M4x8

MC6S M4x8 Hex socket head cap screw7302751

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Manual pressure release kit 
741843

732715

3

1

2

A

B-B

C

 
     A

B

B

C

2RBremssattel, 
Unterbaugrupp
e

Étrier de frein, 
sous-ensembl
e

Brake caliper, 
sub-assy

Bromsok, 
del-smst

Brake caliper-sub assembly7427091

2 Schraube 
MC6S M8x25

Vis MC6S 
M8x25

Screw MC6S 
M8x25

Skruv MC6S 
M8x25

MC6S M8x25 Hex socket head cap screw7307272

1 L-Steckverschr
aubung M5-4

Raccord 
coudé M5-4

Push-in 
L-fitting M5-4

Vinkelkoppling,
 instick M5-4

Push-in L-fitting QSML-M5-47323733

2 Schraube 
MC6S M6x70

Vis MC6S 
M6x70

Screw MC6S 
M6x70

Skruv MC6S 
M6x70

MC6S M6x70 Hex socket head cap screw7355014

1 T-Steckverschr
aubung M5-4

Raccord 
enfichable en 
T M5-4

Push-in T 
fitting M5-4

T-koppling, 
instick M5-4

Push-in T-fitting QSMT-M5-47413615

1 PassscheibeRondelle caleShim washerShimsbrickaSchims- brake unit7418986
2 Sicherungsmut

ter M6
Écrou de 
blocage M6

Locking nut 
M6

Låsmutter M6M6 Hexagon nut with torque part7302737

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

 
elmechlift-monterad broms

MOVOMECH AB 
Kabelvägen 9
S-291 09 Kristianstad, Sweden
Telephone: +46 (0)44 - 28 29 00
Fax: +46 (0)44 - 28 29 28
E-mail: info@movomech.com
Web: www.movomech.com

For more information, 
contact your sales representative.

4. Pneumatic configurations 6. Control units

5. Tool adapters 7. Options

Article

2-weight

2-weight AM

2-weight slow speed

2-weight AM slow speed

3-weight

3-weight AM

3-weight slow speed

3-weight AM slow speed

Pilot control

Pilot control slow speed

Article

Throttle handle 180° 0-48 kg

Throttle handle 180° 0-96 kg

Article

Tool adapter

Rotation unit

Rotation unit with brake

Article

Stroke limiter

Rotation brake

Manual pressure release kit1

1 Facilitates venting prior to maintenance work.

742131
A

B

C

1  Rohr Ø20 
L=L1

Tube Ø20 
L=L1

Tube Ø20 
L=L1

Rör Ø20 L=L1 Tube Ø20, stroke limiter 742134 1

1  Untere 
Halterung

Support 
inférieur

Lower bracket Nedre fäste Bracket 1, stroke limiter Ø20 742135 2

2 S Einstellbare 
Anschlag

Butée réglable Adjustable 
stop

Justerbart 
stopp

Adjustable stop, stroke limiter Ø20 742136 3

2  Dämpfer Amortisseur Shock 
absorber

Dämpare Shock absorber, stroke limiter Ø20 742137 4

1  Führungshalter Support de 
guide

Support for 
guide

Guidehållare Support for guide, stroke limiter Ø20 742142 5

1  Führung Guide Guide Guide Guide, stroke limiter Ø20 742140 6
1  Obere 

Halterung
Support 
supérieur

Upper bracket Övre fäste Bracket 2, stroke limiter Ø20 742145 7

1  Buchsengehäu
se

Logement de 
douille

Bushing 
housing

Bussningshus Bushing housing, stroke limiter Ø20 742138 8

1  Gleitlager 
ohne Flansch 
25/28-50

Palier lisse 
sans bride 
25/28-50

Slide bearing 
25/28-50

Glidlager utan 
fläns 25/28-50

Slide bearing without flange 25/28-50 742146 9

2  Wellenmutter 
KM 4

Écrou de 
serrage KM 4

Shaft nut KM 4 Axelmutter 
KM 4

Shaft nut KM 4 (M20x1) 731039 10

9  Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw 730280 11

2  Schraube 
MC6S M5x20

Vis MC6S 
M5x20

Screw MC6S 
M5x20

Skruv MC6S 
M5x20

MC6S M5x20 Hex socket head cap screw 735571 12

2  Scheibe BRB 
5,3x10x1

Rondelle BRB 
5,3x10x1

Washer BRB 
5,3x10x1

Bricka BRB 
5,3x10x1

BRB 5,3x10x1 washer 730307 13

2  Verlängerung 
für 
Schrankbefesti
gung

Extension 
pour support 
de cabinet

Cabinet 
bracket 
extender

Förlängning 
till 
pneumatikskåp
sfäste

Cabinet bracket extender 742147 14

6  MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single 730115 15

6  Schraube 
MC6S M8x16

Vis MC6S 
M8x16

Screw MC6S 
M8x16

Skruv MC6S 
M8x16

MC6S M8x16 Hex socket head cap screw 731800 16

4  Schraube 
M6SZ M8x10

Vis M6SZ 
M8x10

Screw M6SZ 
M8x10

Skruv M6SZ 
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt 730215 17

2  MM2x8 
Nutenstein 
doppelt c/c 80

MM2x8 t-fente 
écrou double 
c/c 80

MM2x8 t-slot 
nut double c/c 
80

MM2x8 
t-spårsmutter 
dubbel c/c 80

MM2x8 t-slot nut double c/c 80 L=100 mm 730659 18

2  MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm 730116 19

4  Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt 730216 20

Antal R/S BenämningDo BenämningDok BenämningDo BenämningDo Benämning Art.nr Posit

Stroke limiter
742131

742131

6 5

1

12 13

17

19

15
16

2

7

3
11

4
11

8 9

10

10 14

18
20

A

B

C

1  Rohr Ø20 
L=L1

Tube Ø20 
L=L1

Tube Ø20 
L=L1

Rör Ø20 L=L1 Tube Ø20, stroke limiter 742134 1

1  Untere 
Halterung

Support 
inférieur

Lower bracket Nedre fäste Bracket 1, stroke limiter Ø20 742135 2

2 S Einstellbare 
Anschlag

Butée réglable Adjustable 
stop

Justerbart 
stopp

Adjustable stop, stroke limiter Ø20 742136 3

2  Dämpfer Amortisseur Shock 
absorber

Dämpare Shock absorber, stroke limiter Ø20 742137 4

1  Führungshalter Support de 
guide

Support for 
guide

Guidehållare Support for guide, stroke limiter Ø20 742142 5

1  Führung Guide Guide Guide Guide, stroke limiter Ø20 742140 6
1  Obere 

Halterung
Support 
supérieur

Upper bracket Övre fäste Bracket 2, stroke limiter Ø20 742145 7

1  Buchsengehäu
se

Logement de 
douille

Bushing 
housing

Bussningshus Bushing housing, stroke limiter Ø20 742138 8

1  Gleitlager 
ohne Flansch 
25/28-50

Palier lisse 
sans bride 
25/28-50

Slide bearing 
25/28-50

Glidlager utan 
fläns 25/28-50

Slide bearing without flange 25/28-50 742146 9

2  Wellenmutter 
KM 4

Écrou de 
serrage KM 4

Shaft nut KM 4 Axelmutter 
KM 4

Shaft nut KM 4 (M20x1) 731039 10

9  Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw 730280 11

2  Schraube 
MC6S M5x20

Vis MC6S 
M5x20

Screw MC6S 
M5x20

Skruv MC6S 
M5x20

MC6S M5x20 Hex socket head cap screw 735571 12

2  Scheibe BRB 
5,3x10x1

Rondelle BRB 
5,3x10x1

Washer BRB 
5,3x10x1

Bricka BRB 
5,3x10x1

BRB 5,3x10x1 washer 730307 13

2  Verlängerung 
für 
Schrankbefesti
gung

Extension 
pour support 
de cabinet

Cabinet 
bracket 
extender

Förlängning 
till 
pneumatikskåp
sfäste

Cabinet bracket extender 742147 14

6  MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single 730115 15

6  Schraube 
MC6S M8x16

Vis MC6S 
M8x16

Screw MC6S 
M8x16

Skruv MC6S 
M8x16

MC6S M8x16 Hex socket head cap screw 731800 16

4  Schraube 
M6SZ M8x10

Vis M6SZ 
M8x10

Screw M6SZ 
M8x10

Skruv M6SZ 
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt 730215 17

2  MM2x8 
Nutenstein 
doppelt c/c 80

MM2x8 t-fente 
écrou double 
c/c 80

MM2x8 t-slot 
nut double c/c 
80

MM2x8 
t-spårsmutter 
dubbel c/c 80

MM2x8 t-slot nut double c/c 80 L=100 mm 730659 18

2  MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm 730116 19

4  Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt 730216 20

Antal R/S BenämningDo BenämningDok BenämningDo BenämningDo Benämning Art.nr Posit

Stroke limiter
742131

742131

6 5

1

12 13

17

19

15
16

2

7

3
11

4
11

8 9

10

10 14

18
20

Mechlift Pro 100


